

Hepatocellular Carcinoma Treatment Regimens

Clinical Trials: The NCCN recommends cancer patient participation in clinical trials as the gold standard for treatment.

Cancer therapy selection, dosing, administration, and the management of related adverse events can be a complex process that should be handled by an experienced health care team. Clinicians must choose and verify treatment options based on the individual patient; drug dose modifications and supportive care interventions should be administered accordingly. The cancer treatment regimens below may include both U.S. Food and Drug Administration-approved and unapproved indications/regimens. These regimens are provided only to supplement the latest treatment strategies.

These Guidelines are a work in progress that may be refined as often as new significant data become available. The NCCN Guidelines® are a consensus statement of its authors regarding their views of currently accepted approaches to treatment. Any clinician seeking to apply or consult any NCCN Guidelines® is expected to use independent medical judgment in the context of individual clinical circumstances to determine any patient's care or treatment. The NCCN makes no warranties of any kind whatsoever regarding their content, use, or application and disclaims any responsibility for their application or use in any way.

Note: All recommendations are category 2A unless otherwise indicated.

► First Line Systemic Therapy¹

REGIMEN	DOSING
Preferred Regimens	
Atezolizumab + Bevacizumab (Child-Pugh Class A only) (Category 1) ^{2-5, a-c}	Day 1: Atezolizumab 1200mg IV Day 1: Bevacizumab 15mg/kg IV. Repeat cycle every 3 weeks.
Other Recommended Regimens	
Lenvatinib (Child-Pugh Class A only) (Category 1) ^{6,7,d}	Days 1-28 (patients ≥60kg): Lenvatinib 12mg orally once daily. Repeat cycle every 4 weeks. OR Days 1-28 (patients <60kg): Lenvatinib 8mg orally once daily. Repeat cycle every 4 weeks.
Sorafenib (Child-Pugh Class A [Category 1] or B7) ^{8,10,d,e}	Days 1-28: Sorafenib 400mg orally twice daily. Repeat cycle every 4 weeks.
Useful in Certain Circumstances	
FOLFOX (Category 2B) ^{11-13,f,g}	Day 1: Oxaliplatin 85mg/m ² IV over 2 hours, with: Day 1-2: Leucovorin 200mg/m ² IV over 2 hours daily, followed by: Days 1-2: Fluorouracil 400mg/m ² IV push over 15 minutes daily, followed by: Days 1-2: Fluorouracil 600mg/m ² IV continuous infusion over 22 hours daily. Repeat cycle every 2 weeks. OR Day 1: Oxaliplatin 85mg/m ² IV over 2 hours, with: Day 1: Leucovorin 500mg/m ² IV over 2 hours, followed by: Days 1-2: Fluorouracil 1500-2000mg/m ² IV continuous infusion over 22 hours daily. Repeat cycle every 2 weeks.
Nivolumab (if ineligible for tyrosine kinase inhibitors or other anti-angiogenic agents) (Child-Pugh Class A or B) (Category 2B) ^{14,15}	Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks. OR Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks.

► Subsequent-Line Systemic Therapy if Disease Progression¹

Options	
Cabozantinib (Child-Pugh Class A only) (Category 1) ^{16,17,d,h}	Days 1-28: Cabozantinib 60mg orally once daily. Repeat cycle every 4 weeks.
Entrectinib (for patients with <i>NTRK</i> gene fusion-positive disease) ^{18,19,d}	Days 1-28: Entrectinib 600mg orally once daily. Repeat cycle every 4 weeks.
Larotrectinib (for patients with <i>NTRK</i> gene fusion-positive disease) ^{20,21,d}	Days 1-28: Larotrectinib 100mg orally twice daily. Repeat cycle every 4 weeks.
Lenvatinib (Child-Pugh Class A only) ^{6,7,d}	Days 1-28 (patients ≥60kg): Lenvatinib 12mg orally once daily. Repeat cycle every 4 weeks. OR Days 1-28 (patients <60kg): Lenvatinib 8mg orally once daily. Repeat cycle every 4 weeks.

continued

Hepatocellular Carcinoma Treatment Regimens

► Subsequent-Line Systemic Therapy if Disease Progression¹ (continued)

REGIMEN	DOSING
Options (continued)	
Ramucirumab (AFP ≥ 400 ng/mL only) (Category 1) ^{22,23,i}	Day 1: Ramucirumab 8mg/kg IV over 60 minutes. Repeat cycle every 2 weeks.
Regorafenib (Child-Pugh Class A only) (Category 1) ^{24,25,d}	Days 1-21: Regorafenib 160mg orally once daily. Repeat cycle every 4 weeks.
Sorafenib (Child-Pugh Class A or B7) ^{9,10,d,e}	Days 1-28: Sorafenib 400mg orally twice daily. Repeat cycle every 4 weeks.
Other Recommended Regimens	
Nivolumab (Child-Pugh Class A or B) ^{14,15}	Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks. OR Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks.
Nivolumab + Ipilimumab (Child-Pugh Class A only) ^{14,26,27}	Day 1: Nivolumab 1mg/kg IV over 30 minutes, followed by: Day1: Ipilimumab 3mg/kg IV over 90 minutes Repeat cycle every 3 weeks for 4 cycles, followed by: Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks. OR Day 1: Nivolumab 1mg/kg IV over 30 minutes, followed by: Day 1: Ipilimumab 3mg/kg IV over 90 minutes. Repeat cycle every 3 weeks for 4 cycles, followed by: Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks.
Pembrolizumab (Child-Pugh Class A only) (Category 2B) ^{28-31,j}	Day 1: Pembrolizumab 200mg IV over 30 minutes. Repeat cycle every 3 weeks up to 2 years. OR Day 1: Pembrolizumab 400mg IV over 30 minutes. Repeat cycle every 6 weeks up to 2 years.

^a Administer initial infusion of Atezolizumab over 60 minutes. If first infusion is tolerated, all subsequent infusions may be delivered over 30 minutes.

^b The recommended infusion rate of Bevacizumab is 90 minutes for the first infusion, 60 minutes for the second infusion, and 30 minutes for any subsequent infusions.

^c An FDA-approved biosimilar is an appropriate substitute for Bevacizumab.

^d This agent has multiple potential drug-drug and/or drug-food interactions.

^e Caution: There are limited safety data available for Child-Pugh Class B or C patients and dosing is uncertain. Use with extreme caution in patient with elevated bilirubin levels. (Miller, AA, et al. *J Clin Oncol*. 2009;27:1800-1805). The impact of sorafenib on patients potentially eligible for transplant is unknown.

^f Leucovorin infusion time should match the infusion time of Oxaliplatin when these agents are given concurrently.

^g For leucovorin: The dose listed above is based on racemic leucovorin product. Levoleucovorin is not interchangeable and the product does are not equivalent.

^h Cabozantinib tablets and cabozantinib capsules are not interchangeable products. The dosage strengths of each product and dosing recommendations for specific indications differ.

ⁱ Extreme caution should be used in patients with Child-Pugh B or C hepatic impairment.

^j Consider if microsatellite instability-high (MSI-H).

References

- Referenced with permission from the NCCN Clinical Practice Guidelines in Oncology (NCCN Guidelines®) for Hepatobiliary Cancers V.2.2021. Available at: https://www.nccn.org/professionals/physician_gls/pdf/hepatobiliary.pdf
- Atezolizumab (Tecentriq) [package insert]. South San Francisco, CA: Genentech, Inc.; 2021.
- Bevacizumab (Avastin) [package insert]. South San Francisco, CA: Genentech, Inc.; 2021.
- Finn RS, Qin S, Ikeda M, et al. Atezolizumab plus Bevacizumab in Unresectable Hepatocellular Carcinoma. *N Engl J Med*. 2020;382(20):1894-1905.
- Cheng A-L, Qin S, Ikeda M, et al. IMbrave150: Efficacy and safety results from a phase III study evaluating atezolizumab (atezo) + bevacizumab (bev) vs sorafenib (Sor) as first treatment (tx) for patients (pts) with unresectable hepatocellular carcinoma (HCC) [abstract]. *Ann Oncol*. 30(suppl_9):Abstract LBA3.
- Lenvatinib (Lenvima) [package insert]. Woodcliff Lake, NJ: Eisai R&D Management Co., Ltd; 2020.
- Kudo M, Finn RS, Qin S, et al. Lenvatinib versus sorafenib in first-line treatment of patients with unresectable hepatocellular carcinoma: a randomised phase 3 non-inferiority trial. *Lancet*. 2018;391(10126):1163-1173.
- Sorafenib (Nexavar) [package insert]. Whippany, NJ: Bayer Healthcare Pharmaceuticals, Inc.; 2020.
- Llovet JM, Ricci S, Mazzaferro V, et al. Sorafenib in advanced hepatocellular carcinoma. *N Engl J Med*. 2008;359(4):378-390.
- Cheng AL, Kang YK, Chen Z, et al. Efficacy and safety of sorafenib in patients in the Asia-Pacific region with advanced hepatocellular carcinoma: a phase III randomised, double-blind, placebo-controlled trial. *Lancet Oncol*. 2009;10(1):25-34
- Oxaliplatin (Eloxatin) [package insert]. Bridgewater, NJ: Sanofi-Aventis U.S. LLC; 2020.
- Qin S, Bai Y, Lim HY, et al. Randomized, multicenter, open-label study of oxaliplatin plus fluorouracil/leucovorin versus doxorubicin as palliative chemotherapy in patients with advanced hepatocellular carcinoma from Asia. *J Clin Oncol*. 2013;31(28):3501-3508.
- Nehls O, Klump B, Arkenau HT, et al. Oxaliplatin, fluorouracil and leucovorin for advanced biliary system adenocarcinomas: a prospective phase II trial. *Br J Cancer*. 2002;87(7):702-704.
- Nivolumab (Opdivo) [package insert]. Princeton, NJ: Bristol-Myers Squibb Company; 2021.

continued

Hepatocellular Carcinoma Treatment Regimens

References (continued)

15. El-Khoueiry AB, Sangro B, Yau T, et al. Nivolumab in patients with advanced hepatocellular carcinoma (CheckMate 040): an open-label, non-comparative, phase 1/2 dose escalation and expansion trial. *Lancet*. 2017;389(10088):2492-2502.
16. Cabozantinib (Cymruza) [package insert]. Eli Lilly and Company; 2020.
17. Abou-Alfa GK, Meyer T, Cheng A-L, et al. Cabozantinib in patients with advanced and progressing hepatocellular carcinoma. *N Engl J Med*. 2018;379(1):54-63.
18. Entrectinib (Rozlytrek) [package insert]. South San Francisco, CA: Genentech; 2019.
19. Doebele RC, Drilon A, Paz-Ares L, et al. Entrectinib in patients with advanced or metastatic NTRK fusion-positive solid tumours: integrated analysis of three phase 1-2 trials. *Lancet Oncol*. 2020;21(2):271-282
20. Larotrectinib (Vitrakvi) [package insert]. Whippany, NJ: Bayer HealthCare Pharmaceuticals, Inc.; 2019.
21. Drilon A, Laetsch TW, Kummar S, et al. Efficacy of larotrectinib in TRK fusion-positive cancers in adults and children. *N Engl J Med*. 2018;378(8):731-739.
22. Ramucirumab (Cabometyx) [package insert]. Alameda, CA: Exelixis, Inc; 2021.
23. Zhu AX, Kang Y-K, Yen C-J, et al. REACH-2: A randomized, double-blind, placebo-controlled phase 3 study of ramucirumab versus placebo as second-line treatment in patients with advanced hepatocellular carcinoma (HCC) and elevated baseline alpha-fetoprotein (AFP) following first-line sorafenib [abstract]. *J Clin Oncol*. 2018;36(15_suppl):Abstract 4003.
24. Regorafenib (Stivarga) [package insert]. Whippany, NJ: Bayer Healthcare Pharmaceuticals, Inc; 2020.
25. Bruix J, Qin S, Merle P, et al. Regorafenib for patients with hepatocellular carcinoma who progressed on sorafenib treatment (RESORCE): a randomised, double-blind, placebo-controlled, phase 3 trial [published correction appears in *Lancet*. 2017 Jan 7;389(10064):36]. *Lancet*. 2017;389(10064):56-66.
26. Ipilimumab (Yervoy) [package insert]. Whitehouse Station, NJ: Merck and Co, Inc; 2020.
27. Yau T, Kang YK, Kim TY, et al. Nivolumab (NIVO) + ipilimumab (IPI) combination therapy in patients (pts) with advanced hepatocellular carcinoma (aHCC): Results from CheckMate 040 [abstract]. *J Clin Onc*. 2019;(15_suppl):Abstract 4012.
28. Pembrolizumab (Keytruda) [package insert]. Princeton, NJ: Bristol-Myers Squibb; 2020.
29. Sicklick JK, Leyland-Jones B, Kato S, et al. Personalized, molecularly matched combination therapies for treatment [abstract]. *J Clin Oncol*. 2017;35(1s_suppl): Abstract 2512.
30. Bang YJ, Doi T, DeBraud F, et al. 525 Safety and efficacy of pembrolizumab (MK-3475) in patients (pts) with advanced biliary tract cancer: Interim results of KEYNOTE-028 [abstract]. *Eur J Cancer*. 2015;51(3_suppl):Abstract S112.
31. Lala M, Li TR, de Alwis DP, et al. A six-weekly dosing schedule for pembrolizumab in patients with cancer based on evaluation using modelling and simulation [published correction appears in *Eur J Cancer*. Feb 2021;144:400]. *Eur J Cancer*. 2020;131:68-75.

(Revised 6/2021; NCCN Hepatobiliary Cancer Guidelines v2.2021.) © 2021 by Haymarket Media, Inc.